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% 5 AR Fe BB S CR2025 3V 150mAh
M 5u L A Chinese
Name of Sample £ /
English
Mk 1120070358
Sample No.
§%$_,ﬁ_ iR GERYD AT A
Consignor
AE$4 SR GARYID AR
Manufacturer /
P BAE FRESIEEROLILT WRARAETIH
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3
K RAFA KAR CRTREEDEMORIE WKBRARAETFN
IST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS”™ Manual of Tests and Criteria ST/8G/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3
=AW
A’#"" e HEAHHRER S 72
ppearance Silvery Button metal shell
HBEZ 8K 2020-07-20 ARAE B[ 2020-07-19 ~ 2020-08-18
Accepted Date Test Date
BRI B o BEBERL #0000 HRah s vhity S AERR B R SRR
=L Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
R, HPERTTERKAER CETFEREm R AT rfg b
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. kxS, WG D
b o UE =2 The sample has passed the test items of UNITED hyﬂ “Reco ns on the
TRANSPORT OF DANGEROUS GOODS”™ Manual of Tests i ST/S:éEEi /11/Rev. 6
Conclusion Amend. 1 38. 3 L\'\
-
2 2 Ll
200 0-088
i3 B A0, 045g . Lithium content:0. 045g. A~w] 7 Hidy itfium Cell. /
Comment
EX IR V2R / BRI 45 2D
i 518112
Consignor
Addriss Post Code
o e ,2 CE> &ﬁ‘i %% @ﬁ
Approver: ’0 = Checker: Compiler:
R%

Title:

i TRl (Vice chief engineer)
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—"J— % =3 o e /.
Name of Test Standard requirement or The X
No. o Clause Numberof Stantand Test Result | Conclusion | Remark
A G aR i Em e g il R bR
R #ETF MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LPH#E 1 Atk
1 5 HRHT. 1 . A
Altitude UN Manual of Tests and Criteria aek Appandix 4 P;:ssed /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
BEE LTl gt W5
R #eTIIE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L 2 sk
2 i AT, 2 : dix 2
Thermal test UN Manual of Tests and Criteria wee Appendix P;sed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
R E (ol fab R Em s S bn
7 HEFAH) ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | B3 3
) S
3 : : BT, 3 See Appendix 3 ke /
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section -
38.3 Test T.3
AN (kT aR e miEu T e
ik HEFMY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLBit# 4 Al
4 WIGT. 4 A dix 4 2
Shock UN Manual of Tests and Criteria S Pz:;sed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
BAERE CETRiitammg SRR
S HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLE#& 5 "
5 HKIET. 5 A di%'s A
2 External short UN Manual of Tests and Criteria SSER Agand. X Pal._jssed /
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.5
Bal CCraiRiRyaEimmaiR R
295 #EFM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLPHE 6 At
6 HHRT. 6 See Appendix 6 ' /
Crush UN Manual of Tests and Criteria s L P;ssed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
BEE T aRikdEinals SR
k) HEF M) ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | L 7 ap
T . HHIeT. 8 See A dix 7 :
Forced discharge iy Manual of Tests and Criteria R IRRSRESS P;;S(}d /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
i R
Ao ) IR At _ RBGLIE 20 C-25°C SRHTRAE: /%
Tait Enwifonment Ambient temperature:20°C-25°C;Ambient humidity:/%
Condition
¥R A B y
. Test ltem
S aRBHR = s
Subcontracted Test SbxpE | AF / /
Condition Subcontracted | Name Post Code
Laboratory B hE / R /
Address Tel
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A% i RRTE L# | ek

No. Name of Test Items | Altjtude simulation

#g’ #&*#& RIE BT Before RXIE /G After FERE SN AE T

%5 Sample Status RE FReE RE Fr# % /& | Mass Loss | Residual |

Sample Mass ocv Mass ocv OCV  |Other
No. g A" /g AY /% /% Event
001 e 2. 3074 3.60 | 2.3089 | 3.60 0.00 | 100.00 | O
002 Wi 2. 3165 3.59 | 2.3175 3. 59 0.00 | 100.00 | ©
003 s e end 2. 3605 3.60 | 2.3616 3.59 0. 00 99.72 | ©
004 1 I 2. 3428 3.59 | 2.3438 | 3.59 0.00 | 100.00 | ©
005 Wi 2. 3235 3.56 | 2.3247 3. 58 0. 00 100.00 | ©
006 s 2. 3434 3.59 | 2.3445 | 3.58 0. 00 99.72 | ©
007 Wi I 2. 3186 3.59 | 2.3199 3.59 0.00 | 100.00 | o
008 il 2. 3709 3.58 | 2.3723 | 3.58 0.00 | 100.00 | o
009 il 2. 3631 3.59 | 2.3640 | 3.59 0.00 | 100.00 | ©
010 s 2. 3412 3.59 | 2.3422 | 3.59 0.00 | 100.00 | o
A o
011 Pl e GRS / 2. 3567 / 0. 00 / 0
01 | g | 28708 / 2. 3738 / 0. 00 0
013 | pi® o | 23514 / 2. 3525 / 0. 00 / 0
014 i | mE / 2. 3753 / 0. 00 / 0
015 il b | 23730 / 2. 3804 / 0. 00 / 0
016 il el | 28712 / 2. 3724 / 0. 00 / 0
017 e e | 23707 / 2.3779 / 0. 00 / 0
SR .

018 ] | BB / 2. 3427 / 0. 00 / 0
019 il ahead | 25189 / 2. 3201 / 0. 00 / 0
020 it ey | 22015 / 2. 3628 / 0. 00 / 0

&ix: LR V-iRA D-AR R-#E F-RK 0-Ak. LRA. LK. LHE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 ) BRRE LA | AR
No. Name of Test Items Thermal test
v% #u%‘:‘lk;i-& ﬁ\.%ﬁ Before ﬁ&g After ﬁiﬁk *‘j%@&‘- -%“f‘&l
%5 Sample Status RE T d /R RE FF 349, & | Mass Loss| Residual mﬂ.
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g N % 1% Event
001 W W 2. 3089 3.60 | 2.3079 | 3.55 0. 04 98.61 | o
002 e 2.3175 3.59 | 2.3166 | 3.53 0.04 | 98.33 [ o
003 i O 2. 3616 3.59 | 2.3606 | 3.54 0.04 98.61 | o
004 e s 2.3438 3.59 | 2.3430 3. 54 0.03 98.61 | o
005 i 2. 3247 3.58 | 2.3235 3.51 0.05 98.04 | o
006 Wi Bl 2. 3445 3.58 | 2.3431 | 3.54 0.06 | 98.88 | o
007 ek 2.3199 3.59 2. 3188 3.54 0.05 98.61 | o
008 0l 2.3723 3. 58 2. 3709 3.53 0. 06 98.60 | o
009 Wroll] 2.3640 | 3.59 | 2.3631 | 3.54 0.04 | 9861 | o
010 e 2. 3422 3.59 | 2.3410 | 3.53 0.05 98.33 | o
011 Tt M 1 2. 3557 / 0. 04 / 0
A
012 i T bl | 29138 / 2.3729 / 0. 04 / 0
013 et o | 2.3525 / 2. 3504 / 0. 09 / 0
AT
014 iy diosharged 2. 3753 / 2.3744 / 0. 04 / 0
015 B T ne | 28804 / 2. 3792 / 0. 05 / 0
016 i | %872 / 2.3715 / 0. 04 / 0
8 | ol e | 29D / 2. 3768 / 0.05 / 0
018 e | 288 / 2.3419 / 0. 03 / 0
019 M by | 201 / 2.3195 / 0. 03 / 0
, AL
020 B e | 23628 / 2. 3619 / 0. 04 / 0

&ix: LR V-RA D-MRR R F-RK 0-AMik. RRA. LMK, . LLX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 " BRAFE LA | s
No. Name of Test Items | yipration
#a | Hana R Nalrs REE Aer |5k | Mg ek | i
%5 Sample Status RE FROE| RE FF#4%, /& | Mass Loss | Residual | FL&
Sample Mass OoCV Mass ocv oCcv Other
No. /g A" /g A% /% /% Event
001 g 2.3079 | 3.55 2. 3072 3. 54 0.03 99. 72 0
002 e A 2.3166 | 3.53 | 2.3163 | 3.51 0.01 | 99.43 | o
003 e 2.3606 | 3.54 | 2.3607 | 3.53 0.00 [ 99.72 | o
004 B 2.3430 | 3.54 2. 3425 3. 45 0. 02 97. 46 0
005 Bt 2.3235 | 3.8 | 2.33% | 3.53 0.00 | 100.00 | o
006 B i 2. 3431 3.54 2. 3432 3. 54 0.00 | 100.00 | o
007 Wil 2.3188 | 3.54 | 2.3186 [ 3.54 0.01 | 100.00 | o
008 B 2.3709 | 3.53 | 2.3711 | 3.53 0.00 | 100.00 | o
009 el 2.3631 | 3.54 | 2.3630 | 3.54 0.00 | 100.00 | o
010 s v 2.3410 | 3.53 2.3418 3. 54 0.00 | 100.00 | o
011 Mo M / 2. 3541 / 0. 07 / 0
012 e | 23 / 2.3713 / 0.07 0
013 L e | 23504 / 2. 3500 / 0. 02 / 0
014 B e | 28 / 2. 3723 / 0. 09 / 0
015 D o | B / 2.3779 / 0.05 / 0
016 e e | 25718 / 2. 3693 / 0. 09 / 0
017 e | 25788 / 2. 3741 / 0.11 / 0
018 ol T | 23419 / 2. 3390 / 0.12 / 0
019 pils s s | 23185 / 2.3175 / 0.09 / 0
020 e | 28810 / 2. 3602 / 0.07 / 0
HiE: Lk V-RA D-MK R-#5 F-R K 0-A#E. LAA. LMK, LHE. LALK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . KRR B 2 A hiks
No. Name of Test Items Shock
2, Befi I Aft
Ha H2RA XIEH] Before RIS After FERE | HewE |
w5 Samble Stz:t.us F¥® | ARLE| AE FF34.d, JE | Mass Loss | Residual | JL&
Sample P Mass ocv Mass ocv OCV | Other
No. g AY /g vV % 1% Event
R , - -
001 e 2.3072 |  3.54 2.3073 | 3.53 0. 00 99.72 | o
002 AN 2.3163 | 3.51 2.3162 | 3.50 0. 00 99.72 | o
003 e 2.3607 | 3.53 | 2.3609 | 3.52 0. 00 9.72 | o
004 o 2.3425 | 3.45 | 2.3422 | 3.45 0. 01 100.00 | o
005 el 2.3235 | 3.53 | 2.3235 | 3.53 0.00 | 100.00 | o
006 Wt I 2.3432 | 3.54 2.3434 | 3.54 0. 00 100.00 | o
007 e 2.3186 | 3.54 2.3188 | 3.54 0. 00 100.00 | o
008 il 2.3711 | 353 | 2.37115 | 3.53 0.00 | 100.00 | o
009 W 0 2.3630 | 3.54 2.3633 | 3.54 0. 00 100.00 | o
010 i) 2.3418 | 3.54 | 2.3419 | 3.54 0.00 | 100.00 | o
011 FullayE%i}chEarged 2.3541 / 2. 3544 / 0. 00 / (9]
012 Fun?%iﬁghgarged 2.3713 / 2.3718 / 0.00 / 0
013 Fulljfégiﬁfc'hﬁarged 2.3500 / 2. 3503 / 0. 00 / O
014 puu;f%fcfmed 2.3723 / 2.3726 / 0.00 / 0
015 Full?jfif?clfllj‘arged 2.3779 / 2.3782 / 0. 00 / 0
016 Fuil??i}fc'}l;‘.arged 2. 3693 / 2. 3691 / 0.01 / (0]
017 Ful l‘j;rﬁ?iﬁsgclt%arged 2.3741 / 2.3744 / 0. 00 / 0
018 Fullgf%iﬁzlcll‘f.ﬂrged 2.3390 / 2.3393 7 0. 00 / (0]
e
019 Fully discharged 2. 3175 / 2. 3177 / 0.00 / (0]
AR —
020 Fully discharged 2. 3602 / 2. 3605 / 0.00 / O
&iz: LR V-RA D-MB4k R-3Z F-& K 0-A#E. LhA. LK. LRE. LAK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 5 KRR B 4 A it
No. Name of Test liems External short circuit
#.ﬁ:!ﬁ% ﬁfnib‘i?‘é #&iﬁﬁ%iﬁfi -ﬁ—'f&%ﬁ
Sample No. Sample Status Max. Externaﬁl Temperatire Other Event
p p /°C
A :
001 Undischarged 60. 8 0
ATHCHL .
002 Undischarged 60.5 0
ATHCHL
003 Undischarged 60. 4 0
AT
004 Undischarged 99.9 0
= A HL
005 Undischarged 59.8 0
AIHH
006 Undischarged 60.8 0
ATHHL
007 Undischarged 61.0 0
AT,
008 Undischarged 60.8 0
TR
009 Undischarged 60.9 0
AT |
010 Undischarged 61.8 0
SEATHH
22 Fully discharged 7. 7 0
) TR
012 Fully discharged 99.5 0
SEAR
013 Fully discharged 98.0 0
SEATH
014 Fully discharged 57.8 0
= SEATHR
015 Fully discharged 57.4 0
SEASTHL
016 Fully discharged 98. 1 0
SEATH =
017 Fully discharged 58.4 .
SERTIR
018 Fully discharged 58.0 o
TR
019 Fully discharged 99.3 0
SEATICE 2
020 Fully discharged 98.9 0

&iE: D-MR R-3KE F-RK 0-LMk. LARK, LHKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR B L AR Bl
No. Name of Test Items Crush
il A Mat)f- iﬁilﬁeﬁﬁim KRR
Sample No. Sample Status = C Other Event
Rl L'nd?:)fﬁ:iged / 0
022 Und?i?ﬁgigod / 0
I L‘ndf:gi;%ged / 0
ies Und?:ﬁﬁged / 0
0 Undiﬁgged / 0
26 Fullj':'ﬁ fi%c?arged / &
027 Full?fi}‘ig:?arged / 0
028 Fullj?%iifarged / 0
ia Fulls;a %i%c?arged / 9
U3 Full? %i%:f‘arged / Q
LI F7s | This space intentionally left

blank

&ix: DMK F-R2 K 0-AMik, AAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




LA T A A PR3]
o R E-WER T
SRICI Testing Co., Ltd. Test Report—Appendix 7  NO.1120070358

9/10
A . KRR B %A o 1 P
No. Name of Test Items Forced discharge
Y HaR & FAI %
Sample No. Sample Status Other Event
031 Ful 1%%3&?:”—30(1 9
032 Ful l%%i?cf'argcd 9
033 Ful 15;??1%(;?31@(1 =
034 Full%?i?cf’arged il
035 Full?%?fc:f‘arged ©
036 Full%%iiﬁarged °
037 Ful l%ﬁ?cf‘arged 0
038 Full?%i?cfarged e
039 Full?%irir}?arged 0
040 Ful lj?%iifﬁrged 2
DA - spalc:ftir;;tl?n?onauy

&ix: DR F-ARK 0-RMIK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

—
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